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MISCELLANEQUS COVERS (1)

Ref. Parts

No.. No.. Description

1 2100006 ClOth PlAE vvneeeerieereernsessanssnsnarsenssecsanssnrmsnressseriasiioeinrynee
2 2100013 Cloth Plate (LOWEF) .vuvveeireeimiimimrmsris s
3 2100014 Rubber Cushion

4 001123 WaSHET ...iivievei e retiinera st ar s sera e feveterrera e arany
5 110045 Screw (M4-0.7X12) ...oviviiinin bereararerar et nrert s
6 2100011 Cloth Piate Eccertric BUShing vovvvieiiiinimnmio e
7 160001 Screw (M4-0.7X48) ...
8 2100012 [0 | F=1 OO P PP PPP resteer e
9 003637 Screw (1/8-44X2.5) ..oiiiiiinieninsniannn. peressarrrarra s
10 2100008 Cloth Plate SPring ....covevveriiavirieisriermenimri e
11 110012 Sorew (M4-0.7X5) oo e
12 100001 LOGK MUL +1reeeerieeraesetiareeeresssenirasnasren e siasstataanarares rerrrereees
13 110610 Stop Screw (M4-0.7X16) ...coocooviiinins TP ORI
14 0020004 LTI 0 < O OO VPP PP PRI PSP RITRIT PP
15 0020005 [T Y R TR IXRTTRT
16 2100053 TOP COVET 1eivvivrvrnieesesianatar i nrrms st sasraas e nt b ee s st s s it ens
17 110016 Screw (M4-0.7X15) ooooviiinnnns U
18 2100054 Top Cover Gasket ......coovivinieinnes PP
19 2100001 Machine Frame .........ccomiiininnee, e, OO,
20 2100003 Qil Reservoir GASKET .....ccovveriiniiiinericiia s e eneas
21 2100002 Oil RESBIVOIr «vvevvvricrresiienininninrnies Neerenierranrene et heate s rne e
22 006816 Screw (1/4-24X8) ...... F O OO
23 0032879 Oit Reservoir Rubber Cushion .

24 0033627 Cil Raservoir Rubber Cushion ..........eis

oL U TSRO PRI TP PP PP ID PP PTN
26 2100059 Oil Resetvoir Positioning Bar ........ccoovevniiniiannns rrerrrenerer,
27 300004 WaSher covveviieveecienninnsciinney Crarereierisersarariners resrareieeianaaens
28 120017 Screw (M5-0.8X15) .cccoiirirmrnr i UTOPTTOPIT
28 0020137 Drain Hole Seal .......ccocvivvnninvs rrerese e ORI
a0 Q050075 Drain Hole Screw [(3/8-24X8) ...v.civiiiniiiinninrinnas i,
31 000644 Spring Washer ......coocvviiiiiinninnnneae vamranrararrrr e eianns
32 e LI AL CTIT PRI EEP T
33 330014 Seal Plug
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MISCELLANEOUS COVERS (2).

Ref.
No..
|

Parts

No.
2100028
110013
2100049
110054
2100048
000538
110012
2100143
2100018
2100019

2100017
2100020

003637
2100081
*100001

390019
2100538
2100022
0024446

001330

0024085
0020016
2100024
0024095
2100025
2100703
110003
390577
380513

2129420
390098
390097

GO COVEE .vvvvneeeeiiissestrariararsstassstarinrmnestsiiarinnomiatsiasinnsnes
Screw (M4-0.7X8) ..oooiiiiviinn PR PP
Needle Bar Cover (Ieft) ...,
Screw (M3-0.5X3.5) v TPy
Needle Bar Cover (Rear) ........ccivviinimirmmssnan o
L A 1= U U PSP PP PP PPSTTPRPTPTEPROPIPEL LT
Screw (M4-0.7X5) ..oiinininnees JT VPP PP PPPPPY
Needle Bar Qil Defender ....... erereresiere
Needle Thread Cover HINGE ....coevivircrinn s
Needle Thread Cover Hinge Spring ..o

Needle THIrEad COVET 1o
Needle Thread Cover Hinge Pin ......coocoiniens eerrenerrr e enras
Sorew (1/8-44X2.5) ..o rviviriniiiniinn i e
Safety Plate ...
[T ST TR P PP PR PP PP PERYS
"WA" Mark (BlUe) ..ovovve i

Front Cover Latch Spring
Front Cover Hook Guide

Front Cover HOOK .....coccoviiinicnnienineniinnnn, raerareinerar i raaraes
Screw (M9/64-40X3.8) ..virvrrrmcinreremisiirriinna e

Front Cover Latch
Front Cover Hinge Pin ......ccocrinnimciiiinnnnn resereriian
FPONE COVET . ovitiirrarsirnarensiaseisnisariasessniasssnsrsrrerennmistastaones
Front Cover Hinge SPriNG ...ccoiiiriererianiremmcnnsinsrne
Front Cover HiNge ..o i e eeeverens
Chip Guard {Openable)
Screw (M3.5-0.6X6) .oooinieiininnnnes
Threading Chart (Right)
Threading Chart (Left) ....ccoviiiiniinnrinnc e

Model Plate ......cooveiiiinneas PP PN
Brand Name Plate (Small) ...c.ooioiviiiviiiininnnns errenrasrnrrrre
Brand Name Plate (Large) ..coovirmrieeeiinreinecnmnnnsis e,

— et ) e b ko - L







MISCELL ANEOUS COVERS (3)

Ref. Parts

No., No.. Description.

1 2100035 Feed MechanisSm COVEr ..viiiverriersiiiissinerirrsmessssnissiiaiins
2 2100036 Feed Mechanism Cover Gaskel ..o,
3 110048 Soraw (M4-0.7X10) cori e cvriiin s e
4 2100047 RUBBEr CUSRION oo veeivevierierrers e erseranisnisss s rmerneresssnsnsinnsnnns
5 2100525 Connecting Link Cover {Front), C. Set ......vcvievciiininiinie
6 2100039 Connecting Link Cover (Front} ...
7 2100526 Needle Bar Qiling Felt (Front) ...,
8 110001 Screw (Ma-0.7X5.4) ....ciiiiinmminimmie i
g 2100093 Ball Bearing Holder .......cc..oivuee. BT RPN
10 2100122 Lo 1 1o T U DU P PP SOOI O PR R PYPPIEINY
11 110013 Screw (M4-0.7X8)

12 2100318 Fart COver ....vcceeeininnne

13 110012 Screw (M4-0.7X5)

t4 150001 Screw (M4-0.7X4)

15 2100045 Push=button ...cocieiiicinnirsnn i rvener reraeeria
16 2100044 PUsh-button Pin ..oeieioienrervemeesienssnsiisisnranrisesaniannis
17 2100043 Push-button Spring
18 0020472 O -FIRQ v1verevrtvesierareenrrnsasrennnnssaeiissisiassesnsaanesnnsrrasistiassaniins
19 0033024 Retaining RiND .o iierierierianemeesrinia s nianiarnar e ssasaar
20 2100401 Ball Bearing HOUSING ....c.cciiiiarr i s sennenn e sainann
21 2100042 Ball Bearing Housing Gaskel .......cocoiviininmiiinnnnnn,
22 0036518 S2al PlUO i b s e
23 2100110 SEAI PIUG cooviiiviinteerrzrienrnrnrme it a i
24 2100038 Tail Cover Gasket ....ivvver e s
25 2100037 Tail CoVer ...covviiirnrirninns s ierarin e e e nrers reraren e
26 0093528 Looper Thread Pipe Stay ..o Creevasenes eireereres
27 0021735 Looper Thread PIpe ........coocviiiiiineminrmrrimesrsscsinaee,
28 2100029 Fabric GUIAE PIALE ......cicririrrenienierinsnri o ensserninninsrnaesresiss
29 001331 Screw (8/64-40X3.B) ..o
30 2100030 Fabric Guide Plate SUPPOIT ....ccovciiiiiniririe s
31 110035 Screw (M4-0.7X10) .cvevnininne et ireenita i e ara ey b tna e et
32 000520 ) 1=t PP P TP PRTN
33 2100080 O FING tervrerrrrreierierirearerrratiestestirearorrsetessanasasaranrnennennss
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0024083 Tension Spring Bushing ......ccccoevivnee,

0020118 Thread Tension Spring Retainer ...

000178 L= | S PP
0031111 Tension Disc ...
000177 =1 | PO PP OTORPPI

2100074 Tension Disc Eyelet for Needle Thread

0030255 Needle Thread Tension Spring
0020101 Tension Disc Eyelet for Looper Thread

130007 Screw (M4-0.7X10) ...cooivvviiivennnininnnnn,

Scolsarom Sww\lmm-bwm—~g

110013 Screw (M4-0.7X8) ...iviviiiiiiiniiiiiiis s ensiiimeesens
2100520 Needle Thread Eyelet ........cccoeeviiiiiivecriiinciniiiinnenns
2100702 Double Chaining Needle Thread Eyelet .........ccocceviiniinnnn,
21 2100071 Needle Bar Thread Retainer Bracket .........cccoccovivnivinninnnnn,
22 110029 Screw (M3.5-0.6X6) ..vucvivvrirriiirre s :
23 2100701 Needle Thread Pull-off. .
24 001228 Screw (3/32-56X3.2) iivveirireeriiirinerrierenereransesarie s
25 2100592 Thread Retainer Plate Support .........ccoiiviiiiciiciiinnnnin
26 0032425 Thread Retainer Plate ......c..covcieeriiiiniiiniiiininiinean, e eeneerenns
27 0020131 Thread Retainer SPriNg ...c.cocviiieiiiiicininnnesssiieasiernirisiorenns
28 001095 Screw (1/8-44X8.5) .vuviieiriirrierininricrierincnnssronirisissieeenine,
29 2100404 Double Chaining Looper Thread Eyelet (Rear) ...........cccce...
30 110008 SOrew (M4-0.TX5) .cooviireiirieiiieerreerensennisacssnneriiseeiiennionin
31 2100405 Double Chaining Looper Thread Eyelet (Left) ...........o.cvvvnnes
32 0020169 Thread Eyelet StOPPer .......ccvvvvivieiciienmiismissneinin.
33 110040 Screw (M3.5-0.6X3.5)
34 0020123 Tension Disc Eyelet ......ccocoiviiiiininiiniieiinnenne
35 190002 Tension POst ....covvvciiiiiriinmnainninnnnien.
36 0020124 Tension DiSC ...cccccivicininennnes
37 0020125 Double Chaining Looper TenSion .....ccoeiveinniiniceensriiniian.
38 0020126 Tension Spring BUShiNg .....ceevvviviieiiiienimiceinmmennninen.
39 000182 AdUSHING NUL ..oerenieeriie e crerreriis it rrsennesaanssnsasns

40 2100167 Double Chaining Looper Thread Eyelet

X Ref. No. 41to 59 ....... See the following page.

No..
0024084 Thread Tension Spring Cap ......cc..vueveee
0024156 Needle Thread Tension Spring ............

004265 Tension Post ......cocvvvvieeniiineeniiniiinenen,
000340 NUE (e

001396 Screw {11/64-40X6.5) ...ccoevvvevennnrecnnn.
0024157 Lower Looper Thread Tension Spring ..
2100062 Tension Disc Eyelet Support ........c......

2100063 Thread Guide Plate ...........c.ocevveiivnnans

..........................

...............................

...............................

..............................
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MISCELLANEOQUS THREAD EYFLFTS.

Ref. Parts

No. Na.. Rescription

41 009853 Screw (11/64-40X6.5) .....ccoviriiiiiiiiivrinininininii.
42 0020165 Thread Eyelet Bracket ......ccceevvviiiiiiiiininnirnsmnn,
43 000010 Conical Spring Washer .......ccoovvieieiiiininiiinniei ;
44 190000 SCrew (M4-0.7XT) iiveirrieniriiiinieeeriieiniasesninisrerassescniasnian
45 0020166 Thread Retaining FINQET ...v.vevievireiiiiiiiiinenriiieennn,
46 2100229 Looper Holder Cover Spacer (Rubber) ......ccccoooviiiciinnnnne
47 2100060 Looper Holder COVET .....civieeeiiirerinierinirminrienenn s
48 110009 Screw (M4-0.7X8) ... icrreereriinriiniiiuieniniieeinreieeseneneiinnn,
49 0093303 Looper Driving Shaft Oil Seal .......cccccovvivviivinnieniiiiinn
50 2100521 Looper Thread Eyelet (Left) ........ccovviviiiiineniiinne
51 2100065 Lower Looper Thread Eyelet (Right) ........coveviiiinviiiinnin.
52 110035 Screw (M4-0.7X10) tiiivvirriieriieninierisiesniinirinsssrensesannee
53 0022215 Looper Thread PiD ...vviereinreriiiiimmniimiermieienoreos
54 2100606 DUsSt-proff COVET ....c..eiiieierireeirieiniiiierrreierenn s eecass
55 *110012 SCrew (M4-0.7X5) cevveriereriiionieriariiiiisnissicionrreisraraenenes
56 0032952 Upper Looper Thread Tension SPring .....ccceevrevenerrercinenennnns
57 2100586 Looper Holder Cover Felt .........cccciviiviiiiiiiiiiinenininncn
58 2100524 Felt Clamp ..ovvveevevriiieriererierrresseniissnensasarsssrnrsisorannnanannnnss
59 110030 Screw (M3-0.5X2.6) ....occvviiiieriimmniiiiinietiinieenenrenerenne

X Ref, No. 1 to 40

See the following page.
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MISCELLANEQUS BUSHINGS & CRANKSHAFT

Ref.

wm\xmmpmmag

—_
o

Parts

No.
2100090
160007
000474
009753
2100625
2100092
2100113
2100121
2100312
2100364

160001
2100120
2100501

160000
2100111

110036
2100095
2120537

2100410

2100109
2100112
2100105
2100104
2100117
2110242
2100243
0032684

003636
2100613

2100614

310009
2100272
2100202
2100370
2100114
2100115
0077301
2100412
2100413

2100097
2100096
2100034
2100414
2100417
2100098
160005
000526
310021

Pulley ..ooveeviiiininnnen,

Screw (M6-1X6) .......
Washer ......cocevvenienns

Screw (M6-1X30) .....
Mechanical Oil Shield
Mechanical Oil Shield

Corrugated Washer ...
Crankshaft Ball Bearing (Right)

Crankshaft Sieeve ....

........................................................

........................................................

SIEEVE ...ccvvveriiiiiiiiii e

Oil Pump Driving WOIM ....coovviiiiinniiiiiiimiines,

Screw (M4-0.7X4) ....

Crankshaft Ball Bearing (Center) .....c..ocevvimeiiiiirnnenninneinn,

Crankshaft ...............
Screw (M3-0.5X3) ....
Crankshaft Counterweight ....

Screw (M3-0.5X6.5) .

........................................................

Crankshaft Ball Bearing (Left) ....ccccoveevaviiiinininiiniinnn,
Double Chaining Looper Thread Take-up ......ccocovvviininnnnnen.

Crankshaft Bushing ..

Retaining Ring ..........
Upper Knife Shaft Bushing (Right)
Upper Knife Shaft Bushing (Left) ............... .

Upper Knife Shaft Oil Seal .......c..ccoviviveniieimiiniiiieneniien e,
Needle Bar Shaft Bushing (Right) ........coovervieriniennen evereenne
Needle Bar Shaft Bushing {(Left) ...ccccorenviiiiiiiiiniinnnnn.
Needle Bar Shaft Oil Seal ..........cocevviiiiiiiiinniiiiin..
Cap Screw {5/16-32X3.5) .cuuuvereerineeiiirimminninieniiniienennsenene.
Needle Bar Bushing (Upper) .....cccovivviiiiiieiiiniininvennenninaen

Needle Bar Bushing (LOWEr) .......ccoviiiiiiiniiiniiinnnnnienninnn

Oil Wick ........ccevninne

Looper Shaft Oil Seal

.......................................................

.......................................................

Upper Looper Shaft Bushing (Front) ....coevvmiiieniiiniiiennnnn,
Upper Looper Shaft Bushing (Rear) .......ovivviiiinnreeiiiinnnnen
Lower Looper Shaft Bushing (Front) ........ccceeeeiirnniininicenninns
Lower Looper Shaft Bushing (Rear) .......cccecivvneiererevininnnnien

Looper Shaft Qil Seal

Double Chaining Looper Shaft Bushing (Front) ...................
Double Chaining Looper Shaft Bushing (Rear) ..........c........

Feed Bar Shaft Bushing (Right) .....ccoeiiiiviiiiniininninn ‘

Feed Bar Shaft Bushing (Left) ...c.ccooeveviiniiimiiiiiininnn

Seal Plug ....c..vveeeeenns
Looper Rocker Shaft Bushing
Seal Plug ......coccvinne

Control Lever Shaft Bushing ...........

Screw (M6-1X8) .......
Gasket ......ooovveeiinnenns

Oil Wick (Laced Wire)

..................
.......................................................

.......................................................
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NEEDLE BAR DBIVING MECHANISM

Ref. Parts

No. Mo,

1 2100132
2 120001
3 2100144
4 160002
5 2100134
6 120006
7 2100137
B 160003
g 2100540
10 330006
i1 2100136
12 300008
13 140003
14 2100138
15 2100620
16 310051
17 2100140
18 110008

19 0068079
20 2100642

21 2109122
23 003637

24 2100503
25 2100504

26 000035
27 110009
28 2100502
29 1100061

30-1 2108050
30-2 2108076

31 005345
32 2100145
33 110011
34 0032604
35 2109211
36 110002

a7 2109212
38 2109210
39 110027
40 2100532

* Ref, No. 41 to 54

Screw (M4-0.7X14)

Description.
Needle Bar Driving Connecting Bod ....coovviniinninininieinninn

Needie Bar Driving Connecting Bod Pin .....cooieniinvien e,

Screw (M4-0.7X5)
Needle Bar Driving Lever
Screw (M6-1X12)

Collar ccoocovviiiiiiinianeas

Screw (M5-0.8X5)
Needle Bar Driving Shaft

................................................

Seal Plug ..o Febrearrart et

Needle Bar Crank Arm
Washer

...............................................

Screw (MB-1X18) e herteriretietan e erae s

Needle Bar Connecting Link

Needle Bar Connecting Link Pin .............. evverrenn et

Oil Wick

Needle Bar Connecting Bracket .......ccccooviiiiiininninnennnn,

Screw (M3.5-0.6X10)
Q-ring

Needle Bar .......coviionrrannnn ferresrerrir e
Needle Clamp (C) ...cociiiinirionisnnienvresen e eee vt

Needle (System: DCX27)
Screw (1/8-44X2.5)

Stitch Plate Support Stay, C, Set ...

Stitch Plate Support Stay
Rolt Pin
Screw (M4-0.7X8) ....ociviiens

Stitch Plate SUpport (Rear) .....covevvreinrnrrercrss s

Screw (M4-0.7X5.4)
Stitch Plate (A4) .....cevvvvnee
" (C5) cooevrvreenres

Screw (11/64-40XB.3) ....coiiviinvrensrariinnnns eeiiererire e

Stitch Plate Support (Front)

Screw (M5-0.8X10) i e fertrieene e

Rubber Cushion

...............................................

Needle Guard (Front) (Double Chain Stitch} .......cccovvvveeeenins
Screw (M3-0.5X5) ... ederertersiatint e e rrarraes
Needle Guard (Rear) (Double Chain Stitch) .....ccoeeiiiiiinianns
Needle Guard (Front) (Overlock StCh) civreririiniencnieeinnan.

Screw (M2.5-0.45X3.5)
HR Unit, Complete Set

See the following page.
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NEEDLE BAR DRIVING MECHANISM. ' 6

Ref. Parts Amt.
No. No.. Description. Reg.
41 2100148 [ 1= J 970 | o S OSSP PR fereeree st 1
42 0033968 HR CUP LI v iiviiiniiiiieeiii e s sersnarnarrseisssesansosnisatsnsnarsen i
43 000693 PN erieeceer e e berr s er bt it aere, !
44 110013 Screw (M4-0.7X8) .iiiiiinisrn e reretrerrennan 2
45 009909 TUBE JOINT 1erree it ciiecier et vas v ss ettt ernra e e e e s e e }
46 2100152 Oil Tube (7O MM i rieriisirar s s anrans 1
47 310005 O WK ettt s rr et e e e e s aenera v s a bt s s s b 1
48 2100533 HR Falt HOIHEE o.veveeiire vt eiis s st s srnr s rene e ana s 1
49 310001 HR Felt .oiiviiererreeereiereeniiciinine . 1
50 2100535 HR Felt Holder Bracket, C. Set 1
51 2100536 HR Felt Holder Bracket .........covvvveverrrrciioininnnon, o
82 000393 |21 1N o[ T O ermereererree s i1
53 2100153 Needle Bar Crank Arm, C. Set ............... rertaereeern et 1
54 160016 Screw (M4-0.7X4.5) ..oociiiiiiinirni i OUTTUTOUTOTR 2
¥ Ref. No. 1to 40 ....... See the preceding page.






KNIFE DEIVING MECHANISM

Ref.
Na..

Parts

Mo,
2100160
120001
2100173
160002
2100162
120006
2100161
160003
2120024
2100165

2100418
110043
0020496
000532
*110004
2100171
120011
000779
2100172
110012

2100021
2100170
2100009
2100174
2100169
0032919
2100419

110046

000688
2100167

2100168
140014

Description
Upper Knife Driving Connecting Rod ........occciirininnne UTTN
Screw (MA-0.7X14) (i,
Driving Lever Pin ..o, correees
Serew (MA-0.7X5) ..o, featenrrarraraararene

Upper Knife Criving Lever

Screw (M6-1X12) .

070 )| F- T O g s

Screw {M5-0.8X5)

........................ P N T L LR L ELR LR R L E R LY ]

Upper Knife Driving Shaft......c.ciieeniimimnnnnn,

Upper Knife Holder
Upper Knife Holder

Positioner ......... s a et rrar e et aa b res

{Flat Type} ........

Screw (M4-0,7X14) ...
Upper Knife {Flat TYPE) ....oovivimrriee s svasninenn

Washer .......coocine

Screw (M3.5-0.6X8) .....covvvveviiiiinnniirii e

Lower Knife Holder
Screw (M6-1X18) .
Knock Pin .......... -

Basement ........ccceevirenns [RPTUTOTI

e T R L LT LT L R e P P R R TR

Holder Basement POSItIONEr ......cccoviieiiseisrinnninnarsiosiia.

Screw (M4-0.7X5)
Front Cover ..........

......................... FeANeEL AN AN SRR e st

................................. Y L L LI T TR T

Lower Knife Holder Spring Stop ........cciveeee rerteriant et ree e
Cloth Plate Spring Pift .. ..ooccoovmsiinieim

Cloth Plate Rubber
Lower Knife Holder
Lower Knife Holder
Lower Knife Holder

CUShION v e
Locking Plate .....coovereriiviniiiniiiniininins
SPFNQ vovnereaeererermermrasissiiianrass

..........................................................

Screw (M5-0.8X12) ..cciiiiiiiiimmrr s e

Guide Rin ......cooves

Lower KMife ....ovvireeieireririsrerrre st e e b i

Lower Knife Clamp
Screw (M4-0,7X8)

.......................... T LI L LI LI R R ]

R U |,
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PRESSER FOQOT MECHANISM

Ref. Parts

No.. No. Description.

1 190003 Adjusting Screw (M10-0.78X30) ..ocooiviiiiiininiir
2 100007 [ ey A 1 e PP
3 2100181 Presser SPrNQ .ovvciiveerrer s e e
4 2100579 Presser Bar .....covvviivrineernirevnrree s e e s n
5 2100580 Presser Arm Positioning Guide Pin

6 180001 Screw (MA-0.7X4.5) .rvvrr e

7 2100184 Presser Arm S1OD oo

8 110012 Sorew (M4-0.7X5) 1o e e
9 2100187 Presser Foot Release Lever Spring ....oocovvivnviiininiinienn.
10 2100186 Presser Foot Release Lever ......ovivveeveniniiiiininninie
11 170000 Sorew (M4-0.7X13) o
12 2100195 Presser Foot Lifter Lever Stop ...,
13 100001 0T 3 [0 | P P
14 110010 Stop Screw (M4-0.7X18) ...ooiiiiiiniinini s
15 2100194 Lifter Lever HOIBE «viviieiveerieeerivieeveereeseinnssenrraansssnseseseeees
16 2110361 Presser Foot Lifter Lever Spring ...coocvvviviiiiiniinniniionnnne
17 2100193 Presser Foot Lifter Lever ........ e hr e e et et e
18 000487 Corrugated Washer ........ccoeriervvmcrinninnnncnr
19 300005 Washer ....cocoviiiicinienninsenaen [P O T UP RS TPN
20 120010 Screw (MB-1X10) ..iiirvervrr e e
21 2100197 Presser Foot Lifter Lever Link ......cocrverrorvrrenvenceni i
22 2100518 Presser Foot Shaft Collar .......cocvivimarimmnirrirarases
23 120017 Sorew (MB=0.8X15} i iiiinirienirnrenarrr ettt
24 2100192 Intermediate LEVET ....cccviviiir e rernrrrc i
25 2100009 Presser Foot Shaft Bushing
26 160007 Screw (MB-1X6) ....covviiiimcin i,
27 110065 Stop Screw (MA-0.7X12) ... e
28 2100179 Intermediate Lever Spring .....coovvvviieiniiano e s
29 2100200 Presser Arm, Complete Set .
30 2100189 Presser Foot Shaft ...
31 2100180 Presser A .....cccovvinieniincnanens rerreeriesrenerans
a3z 2100199 Presser Arm Hinge Pin oo
33 160001 Screw (Mad-0.TX4) ..o e
34 0020271 Thread Chain Cutting Knife .............. R
35 004404 Screw (3/32-86X5.1) ..ciciiiiniiiiieniinnanienan, UTTTUTRUTOPTIO
36 2100423 Presser Foot Spring (LArge) .....covceicrininisnmnriiensnmme e
37 100020 T U N
as-1 2107410 Presser Foot, Complete Set  (Ad) .....cocciiivininiiniiniinannn,
38-2 2107413 " " {C5) vovrrrrieeirier i
39 2107101 Presser FOOT HINGE ...v.vcviviieivereriarnr s isiins i eees
40 110004 Screw (M3.5-0.6XB) ...oovveiiverimiinrinniiicrnrnrne i snesraraaenen

# Ref. No. 41 to 43 ....... See the following page.
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PRESSER FOOT MECHANIGM

Ref. Parts

No. Na. Description.

41 004136 Screw (1/8-44X2.7) i
42-1 2107105 Presser Foot Stitch Tongue  (C5) v
42-2 2107107 " " {CB) vveiieiranrmreeeiirir s
43 2107163 Presser Foot Adjusting Plate ......ccovveveeiiviiinnn e
44 005036 Sorew {1/8-44%5.8) .ccrcrirrriinriner oo
45 0022156 Presser Foot Chain Shield .....cocvirvre i e
46 004141 Screw {3/32-58X2.1) vvvveiiiieriniisiiinnre s s
47 0025035 Presser Foot Spring (Small) ......ccoooinireeminncninninan,.
48 006093 Screw (3/32-56X5.6) ....coviciiiiniiniinnennn b
49 0033529 Presser Foot (Rear) Adjusting Plate ........covcveeeininn,
50 000216 T U U S RrO PP POTRPPS
51 000747 PN e s reterenerrre et reereerr et
52-1 2107409 Presser Foot (Front/Rear) Unit {Ad) .ccovniiniinniiiiennenenns
52-2 2107412 " i " {C5) vvirvrere i
53 000531 WEShEE 1o e err e
¥ Ref. No. 1to 40 ....... See the preceding page.






UPPER LOOPER DRIVING MECHANISM.

Ref. Parts
No. No. Description

1 2100215 Looper Driving Lever Connecting Rod
2 120001 Sorew (M4-0.7X14) it
3 2100088 Connecting Rod SWINgG-proof ...
4 2100201 Upper Looper Driving LBVEr ...
5 120006 Sorew (MB-1X12) .ot rrsr st
B 2100517 Driving Shaft Thrust RiNg ....ooociimineion e
7 2100204 Looper Driving Shaft ...
8 2100205 - Driving Shaft Thrust RiNg .......coccivnimmnmeninrenine.
9 300009 Spring Washer . ..ccociin e
10 120008 Screw (M4-0.7X8) .....ooviriinns S UPP
11 2100581 Upper Looper Thread Pull-off ..o
12 110009 Screw (M4-0.7X8) ..ot ees s e
13 2100566 Upper Looper Bar Crank Arm, C. Set ...
14 2100226 Upper Looper Bar Guide Bushing ...
15 2100227 Upper Looper Bar Guide Cover

16 130001 Screw (M2.5-0.45X6} .......oocoiiiiieninns

17 110071 Screw (M2.5-0.45X6) ...cooviiiiiiinrinrn
18 2100567 Upper Looper Bar Guide, C. 8et ...
19 2100221 Upper Looper Bar Crank Arm .......ocoenee rrrarer et e
20 300008 =Y V=) S PO TSP PP PPIP PRI
21 140004 Sorew (MB-1X14) (i e
22 2100176 Upper Looper Bar Crank Arm Pin ...
23 160002 Screw (M4-0.7X5) ...... PRSP PURPUORPTRTRPN
24 310048 (T IR 1o U OO VIO OTRPPPPN
25 2100506 Upper Looper Bar Unit .........coccooiinnmminnennn
26 330011 SEAI PIIG ©vvvvnrvvrinrersansrars s sersarianiineissierersrssrsnresmeen envarers
27 2100565 Upper Looper Bar GUILE .........oovviimmrimmrrernnsne e
28 310049 OHING Felt ooiiviivii i eeciri it e e
29 0020538 [0 28 1 o T OO P PSPPI S
30 2100516 Upper Looper Holder Collar ......oovveveiaininninin
31 160010 Sorew (Ma-0.7X3) i
32 2109320 Upper Looper (for Needie Size #9~14) .iivniiniinennn
33 000779 SLANDArd Pl ...oovcoveevevrssreesrereessessrnssesssnssnsrassersnneesneessssans

34 2100237 Upper Looper Supplementary Thread Eyelet ......................

JPUE (& YOS ¥, SN _.._‘_.L._._.m_..l\)_h_‘EB
=
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33
34

2100215
120001
2100088
2100430
160009
2100273
160003
2100445
2100211
300008

140002
2100522
110009
2109300
2109201
110036
180014
2100432
160000
2100431

2100440

120006
2100436
2100438

120018
2100437

000740
2101434
2100441
2109302

000035
2100433
160001
300032

Looper Driving Lever Connecting Rod ... v
Screw (M4-0.7X14) oo e

Connecting Rod Swing-proof

Lower Looper Driving Lever ...........os
Screw [M5-0.8X5) i i

Collar ..

Sorew (M5=0.8X5) cviiiviirrrre e
Looper Driving Shaft ...
Lower Looper Holder AT ... s

Washer

Sorew (MB-1X16) ..occiiiiiiiiniinn s
Thread PUll=off ..ot e
Screw (MA-0.7X8) oiiviaee i
LOWET LOOPET .vvuietieererirerrsrnsransrmresisstnasisninsntransisaanysnsess
Needle GUard {REAr) ...
Screw (M3-0.5X6.5) ..coooiiiinnniii
Screwed Pin (M3-0.5X4.5) ..o
Looper Driving Connecting Pin (Right) ........ccooiiinvivinninnn,
Scorew (M3=0.5X3) .
Double Chaining Looper Driving Connection ........ceovviiinnn

Double Chaining Looper Driving Lever .......coovvivirinncennninn

Screw (M6-1X10} ........ o erieieterenrenb e e er e te e

Looper Slide Block Holder (Front} ....ccoiiviiiviriarsionen s,
Looper Slide Block Holder (Rear) ......ccoovvvvmvneeiiciinnon i,
Sorew (MA-0.7X10) i icieererrrssrersrnrvrrn e sssiss e
Looper Slide BIoCK ....cc.vvvvverevamrren i e
Seal PIUG .« e st ses e e e e
Double Chaining Looper Driving Shaft .......coocieviinnininnn e
Double Chaining Looper Holder Arm .......ooeiiiiiniininninnnnnne,
Double Chaining LOOPer ....c.o.ccviiiimi v e,

PositIoNiNg PiN ..o oviirinrenisrenernrrsrrar st
Looper Driving Connecting Pin (Left) ..... eerener vt
Sorew (MA=0.TX4) . ooiiiiiricrrirrr s e s

Washer

— . — — e B e e o — —_— ) e s oaa ik ks —a ) ....._..p._.m..._s.h—-g






FEED. DRIVING CONTROL MECHANISM

Ref.

Parts
No..
2100161

160003
2100250
120006
2100251
000669
100002
2100248
2100249
300000

140001
2100266
2100242
2100241
2100243
2100244

140000
2100260
2100240
2100288

160007
2100033
2100245
2100246
2100247

110033
2100269
2100282
0068202
2100253

2100262
2100267
160001
000690
2100256
0020538
2100263
000520
000561
100000

190001
2100601
110016
2100265
0020350
110017

Collar .iviveveeeeieriiaiiiniine,

Screw (M5-0.8X5)

Main Feed Bar LEVEL .....cvivvrieriiiinrmeeriosianissnieassrsainnnnnae

Screw (M8-1X12)

Main Feed Bar Lever Pin ..o

Washer ........ocoenvs

NUt o

Main Feed Bar Conneclion ... viiviiiaiaimi e,
Connection BUShING . ovvevveviiniinnirren st

Washer ..............

Screw (M5-0.5X12) .iiivierrriaer s

Feed Bar, Complete Set
Main Feed Bar ..............

Differential Feed Bar .....cccoocviermrrarireriisirninrir e
Differential Feed Bar COnNECLoN ....vveeviiciinniiiinircene i
Connection BUShING . v
Screw (M5-0.5X15.5) .o e
Feed Bar Driving Shaft ........c.ccoiviiiiniinnnanne reetiene e

Feed Bar Driving Shaft Lever ...........cee

Connecting Rod Pin ...ccovcriinr e i

Screw {MB-1XE) ..

Differential Rocker, Complete Set ....

Differential Rocker ..... PO OTU U
Differential Regulating SHer ....cccoiviiericinniinne .
Differential Regulating Slider Cap ........cccooovnniiinnnies P

Screw (M3-0.5X6)
Differential Lever {

Right), Complete Set ..o

SlABE LMK vvenreenireriaersanierirrsinrentesssanstssrartaressesseserinsansrisine.
Retaining BiNG «.oveverviiiiiminrirs i srrencer e s e

Stider Link Pin .....

Differential Lever (
Collar ....covuvveveenns
Screw (M4-0.7X4)

Roll Fin ...cooviiinnns

Differential Lever SPriNg ..o

O-rifig vvvevrcererianinn

Differential Lever (

Washer .......cooeeven

=Y 14 PRI

Conical Spring Washer ..o

Adjusting Nut ......

Adjusting Screw (MB-1X11.5, M4.5-0.5X4) ..o
Differential Feed GradUalion ......ccoociiimreerieninieinee.s,
Sorew (M4-0.7X15) v

SPACET ..occiviiiiens

Differential Lever Stop

Screw (M5-0.8X8}

—
-

Amt.

MMM A = — e T TN N —_ et kB e ek =k — e o k- —a e —h (ﬂ—“—*—-N—'-h—‘#NE‘S
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FEED DRIVING MECHANISM

Ref. Parts

No. No. Description.

1 2100603 Feed Bar Block (Rear) Shaft Bushing ...occccociniinnainn
2 160007 SErew {MB-1X6) .. o eiiirir e e
3 160001 Screw (MA-0.TX4) ..o s
4 2100602 Feed Bar Block (Rear) Shaft ...
5 2100283 Feed Bar Block (Rear) ....coovinimnrncniinian: e ey
6 2100281 Feed Bar Block {(Rear) Lid ....

7 130002 Screw {M3-0.5X6) ...oovvirerrierinieianrinr e
8 2100434 Looper Rocker Shaft Lever ...
9 2100251 Looper Slide Block Pin ...
10 300000 WESHEE ©oerene e eeeeistrerseessia st sae s st rarsesbarsrsaaranssar e nbaaarens
11 100002 NUL e vreerrerremeresinirarsnsne e TP PIN
12 2100442 Looper Rocker Shaft .

13 003655 Sorew (ME-0.7X10) 1o
14 2100443 Fore| 1= | TR U SR P TP PUPT P PPRT
15 “300001 VB IEE ©reeveeee et ierseesassansseraesasesantetntbn e s nrensesb aeanen e s et ats
16 0013208 Retaining Ring .....ccoonrine

17 2100280 Feed Bar Block (Front) ...

18 2100451 Retaining RiNG ...ovvvvverrermermerersiniars s
19 2100452 Looper Rocker Connecting Rod ... ..o,
20 0068146 ROIEEr BEATING .vvvvvvneeerirmrarrerriniasiseienrsstnmeransraanstinnaniiesranns
21 2100450 Looper Rocker EGCENLIIC v reviviiiic i i
22 160003 Screw (M5-0.8X5) ...
23 0020401 Feed Dog ECcentric Pif c.iiivrremeeeinis s,
24 2100277 Feed Dog ECCaNTIIC ..ot
25 2100278 Roller Bearing ......... PO UON
26 2100275 Feed Dog Driving Connecting Rod .......ccicemrinnninsissinesenes
27 2100276 Feed Dog Regulating Eccentric .......ccocerevrirmmmmmmnnenn
28 180002 Screw (M3-0.5X4) i
29 110070 Serew (M3-0.5X56.3) .o e
30 2100285 Feed Dog Regulating Plate Spring ........coovvvmmeenciiinnnn,
31 0023473 Feed Dog Regulating Plate ...,
32 2100279 Feed Dog Regulating Gear .......... erierreneanraneranaas [TOTTOROTUTT
33 180003 Screw {M5-0.8X8) ....ccociiieiininnns ferertherentieeear e retaanria
34-1 2109050 Differential Feed Dog (Ad) coviviverir i,
34-2 2109057 " " {C5} cirarnnrerirriesissiisianinennse e eessesaes
35 2109051 Main Feed Dog ...... ebiererarar e yee

36 110004 Screw {M3.5-0.8X8) ... e
37 Auxiliary Feed Dog .....ccceuves Cereiertranisrenar ey e e te i nsaara s
38 2109052 Screw (M3-0.5X6) ..covininniniens PRSP
39 110026 Feed Bar GUIde SUPPOTE ..ovcvrervvervrssiisrisniminerasnse e isiis
40 2100631 Sorew (M4-0.7XB) i e s
41 110064 Feed Bar Guide .....cceieis B PSP
42 2100632 Screw (M3.5-0.6X4) ...... o eeensresesaitEniTr T raristarsantaa e nEarEars
43 110042 Faed Bar Oil Defendsr ..o,
44 2100302 Feed Bar Shield (Front) ......c.coicievvivnniienes .
45 2100285 Feed Bar Shield (Rear) ......cceavnierisieinenes .
46 2100286 Connecting Rod Cover ...ccuoviiiiiiiinnnns ferrererare et
47 2100301 Screw (M4-0.7X7.3) .o e
48 130003 Looper Rocker Connecting Rod Pin .c.ooooeien e
49 2100435 Retaining Ring ..... ererts e e ererreeerE e

2100444

[P 5, QI

[T . S

[ X Y , Ry
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LUBRICATING MECHANISM (1)

Ref. Parts

N, No,

1 2100365 Oil Pump, Complete Set ... s
2 2100363 WOTT WHEEH .. ettt eeirscasn et et s a e
3 160001 Screw (M4-0.7X4)

4 110016 Screw {M4-0.7X15)

5 2100645 O PIPB v eveieeeceiie e irerrcnnr et s raa s se e

6 000456 SEAI PIUG «evvvvvvverirvrrarrantertesmestinriarinsesesssstinsteioniies
7 2100646 Upper Looper Bar Qiling Felt ...
8 2100255 Oil Adiusting PIate ....vvvv e st s
9 000538 Washer .oooovvieiiiiennn, OO PPN
10 110013 Screw (MA-0.7XB) ..voiiiiinirr i
11 2100032 Oil Sight GAUDE «.ocooiverviie st e
12 2100605 SEAl PIID «ovevvrerrnrrntrnsrarineeeeestrnstsniiasiariseassasssasaasiatssinsan
13 2100142 Needle Bar Qiling Felt ............ U OTOP P
14 310023 Oil Wick ...... et aerr e arrererrrrar OO
15 2100524 Oiling Felt CIAMD ..vvvi it
16 2100523 Needle Bar Qiling Felt (Left) oo,
17 2100315 Filter HOUSING COVER ...ooviiiirieriine i israanesnnarnnre s iiaaannne
18 2100316 Filter Housing Gasket

19 3100345 FILEE ©ovivvvereeriieivraersreamesesntansrarsanrassennss

20 2100314 Filter HOUSING c.vuveviirirerieremiosisnerintsinermararssnessaniosnissirnirennes
21 2100383 O FIlter SOFEEN ..ovveiiiereer s raryree s iest s ar it s seaias

e ok ke o ot B ek N -q_m_...._.mm_._.g
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LUBRICATING MECHANISM (2) 14
Ref. Parts Amt.
No. No.. Description Reg.
1 2100626 Qil Tube, Complete Set . ... 1
2 0037669 Oil Tube Fitting One Way End ... 5
3 0031831 Oil Tube Clamp ...vvvververvensvinnne 8
4 2100607 il Tube (4.6X6.4X170mm) .... 1
5 000567 VY| T PP P PP PPN PPN 13
6 320000 Oil Tube FIENG STU o s e 3
7 320001 Oil Tube Fitting One Way End ....cviinniimviinienincneee 1
8 2100325 Qil Tube {2.5X4X100MM) tooovrriiiiiinrinrieeesisencs s 1
g 2100541 Ol Nozzle Unit vvvivvvereeeirirensiiaiiasiinnnnors feetiar e e e a g 1
10 110012 Screw (M4-0.7X5) i 1
11 2100634 Oil Tube, Complete Set ..o 1
12 2100633 Oil Tube (4,6X6.4X265mm) 1
13 009909 Ol TUDE JOINT . oeoveneeiiii v eerantvarnarrsseresssasssnininirsnnnnssmeenecs 1
14 2100546 Qil Tube, Complets St ....coivciirinrenrirerr s i
15 2100384 Oil Tube (4.6X6.4X215MM) ooooovviiiiiiriminniaivsn e e ssismssninns 1
16 0037668 Qil Tube Fitting Two Way .....cooiiiiiiiniininnn TSR 1
17 2100341 Qil Tube (4.6X6.4X3BmMM) ..o 1
18 320002 Qil Tube FIENG SEU .vvvervee e riernrreraressnnrsarenso 2
19 320003 Qil Tube Fitting Stud (LoNg) .. e, 1






No, No. Description
1-1 0099056 Thread Stand, Complete Set (5 Spools Type)

1-2 00995048 {6 Spools Type}

2 0099057 (07 (P30 1 0= 1+ J PO PR P PP PP TSP PRI
3 0099058 Column Pipe (Upper) ..c.ocoevciirivininriarinne

4-1 0099060 Thread Hanger {3 Spools Type)

4-2 0085059 " {2 Spools Type)

5 000147 Yo 123 AT UTT T OO PP PPPPTRPPPPTS PR
6 000148 TP Yo U PO PP PPPPTTPFRPPPPIPRI
7 0099061 Column Pipe Connector

8 c00149 Screw

9 000152 NUt i rnnnens

10 0099062 Thread Guide Holder ,

128 T PP PO U SR PPOPPTO
12 S S S P USSP
13 0093063 Column Pipe (LOWET) ....vcvvvecriiisiisiciiniieinennens TTRTORORTOR
14 300027 T 0T TP P PRSI
15 000153 [ [V b rans et Nt e Er ARy r e ettt
16 0099030 Thread GUIdE Bar ......coovvivrmirinriiiiiearin e
17 0095031 Thread Guide Bar Bracket

18 0099064 THread GUIAE .....vvvevriier e eecrrsineicin st trnr s aenssesensasinainss
19 003632 GOPEW 11eveirrneieteersretsrerasraryem s s rabaabianeartrntsarrrernssstbestatnis
20 00959065 Spool CUSHION ... ee st e
21 0095066 Spool Pin ..o PR
22 000600 SPriNG Washer ... icomisirin e e e
23 0099067 SPOO! MAL .o eiris s err e estisn e e e e
24 0099068 SpP00]l Seal DISC .ivuiiiirirerirrrr ettt s e
25 0099069 Spool Holder Stay ....

26 000158 SOrEW oevivecriaenieicinianrenes J PPN
27 000159 WO SOTEW .iviveietrerrirrrrerenetrsiestasrsteisrisisrrssrorasnnsonsssssnns
28-1 0099070 Spool Holder (3 Spools Type) ...vvvvvvineeens eveererrrranrare
28-2 0099071 " (2 SPpools TYPE) .cvververerreecisniieaniaen
29 2100381 Belt COVEE wvvuirrirnrreeeriivrastsartiariastarnsnsriesasiasiesmnraniraissisione
a0 110015 Screw (M4-0.7X25) ..ocviiiiinnininnnen e eer e ve s e

¥ Ref. No. 311059 ....... See the following page.
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THREAD STAND & S JPPORTING BOARD 15
Ref. Parts Amt.
No. No. Description. Regq.
31 2100382 Supplementary Belt Cover ... 1
32 110013 Screw (M4-0.7XB) ..o 2
33 2100376 Chip Receiver {Semi-submerged only) ....coveevveiennnn 1
34 009929 Wood Screw (D3.9X24) .......... PP OTPPPPON 2
35 2100339 Supporting Board .......ceveriiiniii i 1
36 000070 Hanging NUb ..o ierivirei e e, 4
37 009861 Hanging Bolt {(Semi-submerged only} .....cccivcririarmmee 4
38 2101450 Spacer (15) i 4
39 2101451 Spacer (19) (See the below) ... 4
40 0020064 Supporting Board Rubber Cushion .............ciiene, 8
41 ooo162 Washer (Semi-submerged) .......occoiiiininmninnnnn 4
41 000162 " {Full-submerged) ........cocoiiiiiiiinnn 20
42 000016 Nut {Semi-submerged) .....covvvirre i 8
42 000016 Nut {(FUll-sUBMErGET) «vvvvivirsrveneicrniiiriiiirni e 20
43 2100375 Chute {Upper) SUPPOM ...vvrioriirerre s isrnisanienrceennr e, i
44 009992 Screw (M4-0.7X10) ....... 6
45 000644 SPring Washer ... e s e 2
BB et trerrereererer e ey vt
47 2100337 Chute (Upper) e s e 1
48 2100338 CHULE (LOWEE) «.eiiiviesiiiesiinnsasissnrssrn e s ssnseriensaassiarasss o i
49 009864 Hanging Bolt (Full-submerged only) ....ccoooiviiiiiinn. 4
50 009871 Bolt {Full-submerged only) oo, 4
51 0020057 Supporting Board Connector {Full-submerged only} ........... 2
52 0020045 Supporting Board Sleeve (Full-submerged only) ................. 2
53 2100336 Supplementary Chute COVEr ..o i
54 000538 T T PP ST TN 1
55 140011 WING Bolt .o e 1
56 0020078 idler. Complete Set (for Left Footing Pedal) {Extra) ............. 1
57 0020077 Idler SUPPOT o.ovvirerrra ittt it se s e e aees 1
58 0020076 T 1= ST TP TPUPN 1
59 009945 Screw [M3-0.5X5) i iiersi i errers e 2
¥ Ref, No.1to 30 ....... See the preceding page.

Note: Not necessary when the thickness of Table is 45mm.



Teile Teile

NI Seite Abb.Nr. NS Seite Abb.Nr. Teile Nr. Seite Abb.Nr. Teile Nr. Seite Abb.Nr.
16 15B 42 3655 12B 13 30255 4B 12 110008 4B 30
16 15B 42 4136 8B 41 31111 4B 6 110009 6B 27
35 6B 26 4141 8B 46 31831 14B 3 110009 9B 12
35 10B 31 4265 4B 8 32425 4B 26 110009 10B 13
70 15B 36 4404 8B 35 32604 6B 34 110010 1B 13
147 15B 5 5036 8B 44 32684 5B 28 110010 8B 14
148 15B 6 5345 6B 31 32879 1B 23 110011 6B 33
149 15B 8 6093 8B 48 32919 7B 26 110012 1B 11
152 15B 9 6816 1B 22 33529 8B 49 110012 2B 7
153 15B 15 9753 5B 4 33627 1B 24 110012 3B 13
158 15B 26 9861 15B 37 33968 6B 42 110012 7B 20
159 15B 27 9864 15B 49 36518 3B 22 110012 8B 8
162 15B 41 9871 15B 50 37668 14B 16 110012 14B 10
162 15B 41 9909 6B 45 37669 14B 2 110013 2B 2
177 4B 7 9909 14B 13 50075 1B 30 110013 3B 11
178 4B 5 9929 15B 34 68079 6B 19 110013 4B 18
182 4B 39 9992 15B 44 68146 12B 20 110013 6B 44
216 8B 50 9995 15B 59 68202 11B 29 110013 13B 10
340 4B 9 13208 12B 16 77301 5B 38 110013 15B 32
393 6B 52 20004 1B 14 93528 3B 26 110015 15B 30
456 13B 6 20005 1B 15 99030 15B 16 110016 1B 17
474 5B 3 20016 2B 23 99031 15B 17 110016 11B 43
487 8B 18 20045 15B 52 99048 15B 1-2 110016 13B 4
520 3B 32 20057 15B 51 99056 15B 1-1 110017 11B 46
520 11B 38 20064 15B 40 99057 15B 2 110026 12B 39
526 5B 48 20076 15B 58 99058 15B 3 110027 6B 39
531 &B 53 20077 15B 57 99059 15B 4-2 110029 4B 22
532 7B 14 20078 15B 56 99060 15B 4-1 110033 11B 26
538 2B 6 20101 4B 14 99061 15B 7 110035 3B 31
538 13B 9 20118 4B 4 99062 15B 10 110036 5B 16
538 15B 54 20123 4B 34 99063 15B 13 110036 10B 16
561 11B 39 20124 4B 36 99064 15B 18 110040 4B 33
567 14B 5 20125 4B 37 99065 15B 20 110042 12B 43
600 15B 22 20126 4B 38 99066 15B 21 110043 7B 12
644 1B 31 20131 4B 27 99067 15B 23 110045 1B 5
644 15B 45 20137 1B 29 99068 15B 24 110046 7B 28
669 11B 6 20169 4B 32 99069 15B 25 110048 3B 3
688 7B 29 20271 8B 34 99070 15B 28-1 110054 2B 4
690 11B 34 20350 11B 45 99071 15B 28-2 110064 12B 41

693 6B 43 20401 12B 23 100000 11B 40 110065 8B 27
740 10B 27 20472 3B 18 100001 1B 12 110070 12B 29
747 8B 51 20496 7B 13 100001 2B 15 110071 9B 17

779 7B 18 20538 9B 29 100001 8B 13 120001 6B 2
779 9B 33 20538 11B 36 100002 11B 7 120001 7B 2
1095 4B 28 21735 3B 27 100002 12B 11 120001 9B 2
1123 1B 4 22156 8B 45 100007 8B 2 120001 10B 2
1228 4B 24 23473 12B 31 100020 8B 37 120006 6B 6
1330 2B 20 24083 4B 2 110001 3B 8 120006 7B 6
1331 3B 29 24084 4B 1 110001 6B 29 120006 9B 5
1396 4B 11 24085 2B 21 110002 6B 36 120006 10B 22
3632 15B 19 24095 2B 25 110003 2B 28 120006 11B 4
3636 5B 29 24156 4B 3 110004 7B 15 120008 9B 10

3637 1B 9 24157 4B 13 110004 8B 40 120010 8B 20
3637 2B 13 24446 2B 19 110004 12B 36 120011 7B 17
3637 6B 23 25035 8B 47 110006 6B 18 120017 1B 28



Teile Nr. Seite Abb.Nr. Teile Nr. Seite Abb.Nr. Teile Nr. Seite Abb.Nr. Teile Nr. Seite Abb.Nr.
120017 8B 23 300009 9B 9 2100044 3B 16 2100167 4B 40
120018 10B 25 300027 15B 14 2100045 3B 15 2100167 7B 30
130001 9B 16 300032 10B 34 2100047 3B 4 2100168 7B 31
130002 12B 7 310001 6B 49 2100048 2B 5 2100169 7B 25
130003 12B 48 310005 6B 47 2100049 2B 3 2100170 7B 22
130007 4B 16 310009 5B 32 2100053 1B 16 2100171 7B 16
140000 11B 17 310021 5B 49 2100054 1B 18 2100172 7B 19
140001 11B 11 310023 13B 14 2100059 1B 26 2100173 7B 3
140002 10B 11 310048 9B 24 2100062 4B 15 2100174 7B 24
140003 6B 13 310049 9B 28 2100063 4B 17 2100176 9B 22
140004 9B 21 310051 6B 16 2100071 4B 21 2100179 8B 28
140011 15B 55 320000 14B 6 2100074 4B 10 2100180 8B 31
140014 7B 32 320001 14B 7 2100080 3B 33 2100181 &B 3
150001 3B 14 320002 14B 18 2100081 2B 14 2100184 8B 7
160000 5B 14 320003 14B 19 2100088 9B 3 2100186 8B 10
160000 10B 19 330006 6B 10 2100088 10B 3 2100187 8B 9
160001 1B 7 330011 9B 26 2100090 5B 1 2100189 8B 30
160001 5B 11 330014 1B 33 2100092 5B 6 2100192 8B 24
160001 8B 33 330024 3B 19 2100093 3B 9 2100193 8B 17
160001 10B 33 390019 2B 16 2100095 5B 17 2100194 8B 15
160001 11B 33 390097 2B 33 2100096 5B 42 2100195 8B 12

160001 12B 3 390098 2B 32 2100097 5B 41 2100197 8B 21
160001 13B 3 390513 2B 30 2100098 5B 46 2100199 8B 32
160002 6B 4 390577 2B 29 2100099 &B 25 2100200 8B 29
160002 7B 4 2100001 1B 19 2100104 5B 24 2100201 9B 4
160002 9B 23 2100002 1B 21 2100105 5B 23 2100202 5B 34
160003 6B 8 2100003 1B 20 2100109 5B 21 2100204 9B 7
160003 7B 8 2100006 1B 1 2100110 3B 23 2100205 9B 8
160003 10B 7 2100008 1B 10 2100111 5B 15 2100211 10B 9
160003 11B 2 2100009 7B 23 2100112 5B 22 2100215 9B 1
160003 12B 22 2100011 1B 6 2100113 5B 7 2100215 10B 1
160005 5B 47 2100012 1B 8 2100114 5B 36 2100221 9B 19
160007 5B 2 2100013 1B 2 2100115 5B 37 2100226 9B 14
160007 8B 26 2100014 1B 3 2100117 5B 25 2100227 9B 15

160007 11B 21 2100017 2B 11 2100120 5B 12 2100240 11B 19
160007 12B 2 2100018 2B 9 2100121 5B 8 2100241 11B 14
160009 10B 5 2100019 2B 10 2100122 3B 10 2100242 11B 13
160010 9B 31 2100020 2B 12 2100132 6B 1 2100243 5B 27
160016 6B 54 2100021 7B 21 2100134 6B 5 2100243 11B 15
170000 8B 11 2100022 2B 18 2100136 6B 11 2100244 11B 16
180001 8B 6 2100024 2B 24 2100137 6B 7 2100245 11B 23
180002 12B 28 2100025 2B 26 2100138 6B 14 2100246 11B 24
180003 12B 33 2100028 2B 1 2100140 6B 17 2100247 11B 25
180014 10B 17 2100029 3B 28 2100142 13B 13 2100248 11B 8
190001 11B 41 2100030 3B 30 2100143 2B 8 2100249 11B 9
190002 4B 35 2100032 13B 11 2100144 6B 3 2100250 11B 3
190003 8B 1 2100033 11B 22 2100145 6B 32 2100251 11B 5
300000 11B 10 2100034 5B 43 2100148 6B 41 2100251 12B 9
300000 12B 10 2100035 3B 1 2100152 6B 46 2100252 11B 28
300001 12B 15 2100036 3B 2 2100153 6B 53 2100253 11B 30
300004 1B 27 2100037 3B 25 2100160 7B 1 2100255 13B 8
300005 8B 19 2100038 3B 24 2100161 7B 7 2100256 11B 35
300008 6B 12 2100039 3B 6 2100161 11B 1 2100260 11B 18
300008 9B 20 2100042 3B 21 2100162 7B 5 2100262 11B 31
300008 10B 10 2100043 3B 17 2100165 7B 10 2100263 11B 37



Teile Nr.

2100265
2100266
2100267
2100269
2100272
2100273
2100275
2100276
2100277
2100278
2100279
2100280
2100281
2100283
2100285
2100286
2100288
2100289
2100301
2100302
2100312
2100314
2100315
2100316
2100318
2100325
2100336
2100337
2100338
2100339
2100341
2100363
2100364
2100365
2100370
2100375
2100376
2100381
2100382
2100383
2100384
2100401
2100404
2100405
2100410
2100412
2100413
2100414
2100417
2100418
2100419
2100423
2100430
2100431
2100432
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11B
11B
11B
11B
5B

10B
12B
12B
12B
12B
12B
12B
12B
12B
12B
12B
11B
12B
12B
12B
5B

13B
13B
13B
3B

14B
15B
15B
15B
15B
14B
13B
5B

13B
5B

15B
15B
15B
15B
13B
14B
3B

4B

4B

5B

5B

5B

5B

5B

7B

B

&B

10B
10B
10B

44
12
32
27
33
6
26
27
24
25
32
17
6
5
45
46
20
30
47
44
9
20
17
18
12
8
53
47
48
35
17
2
10
1
35
43
33
29
31
21
15
20
29
31
20
39
40
44
45
11
27
36
4
20
18

Teile Nr.

2100433
2100434
2100435
2100436
2100437
2100438
2100440
2100441
2100442
2100443
2100444
2100445
2100450
2100451
2100452
2100501
2100502
2100503
2100504
2100506
2100516
2100517
2100518
2100520
2100522
2100523
2100524
2100525
2100526
2100532
2100533
2100535
2100536
2100537
2100538
2100540
2100541
2100546
2100565
2100566
2100567
2100579
2100580
2100581
2100592
2100601
2100602
2100603
2100605
2100607
2100613
2100614
2100620
2100625
2100626

Seite Abb.Nr.
10B 32
12B 8
12B 49
10B 23
10B 26
10B 24
10B 21
10B 29
12B 12
12B 14
12B

10B 8
12B 21
12B 18
12B 19
5B 13
6B 28
6B 24
6B 25
9B 25
9B 30
9B 6
8B 22
4B 19
10B 12
13B 16
13B 15
3B 5
3B 7
6B 40
6B 48
6B 50
6B 51
9B 34
2B 17
6B 9
14B 9
14B 14
9B 27
9B 13
9B 18
8B 4
8B 5
9B 11
4B 25
11B 42
12B 4
12B 1
13B 12
14B 4
5B 30
5B 31
6B 15
5B 5
14B 1

Teile Nr.

2100631
2100632
2100633
2100634
2100642
2100645
2100646
2100701
2100702
2100703
2101434
2101450
2101451
2107101
2107105
2107107
2107163
2107409
2107410
2107412
2107413
2108050
2108076
2109050
2109051
2109052
2109057
2109122
2109201
2109210
2109211
2109212
2109300
2109302
2109320
2110242
2110361
2120024
2120537
2129420
3100345
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12B
12B
14B
14B
6B
13B
13B
4B
4B
2B
10B
15B
15B
8B
8B
8B
8B
8B
8B
8B
8B
6B
6B
12B
12B
12B
12B
6B
10B
6B
6B
6B
10B
10B
9B
5B
8B
7B
5B
2B
13B
1B
1B
2B
5B
6B
12B
15B
15B
15B

40
42
12
11
20
5
7
23
20
27
28
38
39
39
42-1
42-2
43
52-1
38-1
52-2
38-2
30-1
30-2
34-1
35
38
34-2
21
15
38
35
37
14
30
32
26
16
9
18
31
19
25
32
22
19
22
37
11
12
46
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